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PROPERTIES OF HPFRC

CONTAINING EAFS

3. TEST RESULTS

EFFECT OF EAFS INTRODUCTION:
—> Focus on MIX 1

—> 40% of Natural Aggregates (NA)
replaced with EAFS

—> IDENTICAL BEHAVIOR with EAF
and NA

— High value of fg, and SLIGHT
SOFTENING

Na7  83(86%) 11.3(188%) 10.8(152%) 9.3(13.0%) 7.8(11.8%) | - '
[7.6-9.4] [0.2-149] [86-11.4] [86-114 [6.9-9.3] | |
I |
8.4(9.0%) 11.5(12.5%) 10.9(18.0%) 9.5(20.6%) 5.9 (23.1%)
EAFT 75 03] [05-129] [85-127 [71-114] [5.9-71001 10 :
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